
2018 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Wastewater Facility Plan 
Ellisport Bay Sewer District 

Bonner County, Idaho 

Prepared for: 

Ellisport Bay Sewer District 

May 30th, 2018 

 

Prepared by: 

T-O Engineers 



 

(208) 433-1900            ◊            T-O ENGINEERS            ◊            www.to-engineers.com 

 

 

 

 

WASTEWATER FACILITY 

PLAN 
      

 

 

 

5/30/2018 

 

 

PREPARED FOR: 

Ellisport Bay Sewer District 

320 W Main St. 

Hope, ID 83836 
 

 

PREPARED BY: 

T-O Engineers 

1998 W. Judith Lane 

Boise, Idaho 83705 

 

 
  



  EBSD 2017 WASTEWATER FACILITY PLAN 

May 2018  Page ii 

 

TABLE OF CONTENTS 

TABLE OF CONTENTS ............................................................................................................. ii 
[...]
Stabilization ponds or lagoon with aeration 8 points 8 
Membrane Biological Reactor (MBR) – Basic MBR which combines 
activated sludge (minus secondary clarification) and membrane filtration.D-17    

 
15 points 

 
         15 

Tertiary Treatment Process 
Polishing ponds for advanced waste treatment 2 points       
Chemical/physical advanced waste treatment w/o secondaryD-5 15 points       
Chemical/physical advanced waste treatment following secondaryD-4 10 points       
Biological or chemical/biological advanced waste treatmentD-2 12 points 12 
Nitrification by designed extended aeration only 2 points       
Ion exchange for advanced waste treatment 10 points       
Reverse osmosis, electrodialysis and other membrane filtration techniques for 
advanced waste treatment 

 
15 points 

 
      

Advanced waste treatment chemical recovery, carbon regeneration 4 points       
Media filtration (removal of solids by sand or other media) D-13 5 points  

Additional Treatment Processes 
Chemical additions (2 points each for a max of 6 points)D-3 0-6 points  
Dissolved air floatation (for other than sludge thickening) 8 points       
Intermittent sand filter 2 points       
Recirculating intermittent sand filter 3 points       
Microscreens 5 points       
Generation of oxygen 5 points       

Solids Handling 
Solids stabilization (used to reduce pathogens, volatile organic chemicals &   



 

Wastewater Treatment Plant Rating Form 7/1/2010      3 

Item Points Your 
System  

odors include lime or similar treatment and thermal conditioning)D-15 5 points       
Gravity thickening 2 points       
Mechanical dewatering of solidsD-11 8 points       
Anaerobic digestion of solids 10 points       
Aerobic digestion of solids 6 points       
Evaporative sludge drying 2 points       
Solids reduction (including incineration, wet oxidation) 12 points       
On-site landfill for solids 2 points       
Solids compostingD-14 10 points       
Land application of biosolids by contractor D-9 2 points       
Land application of biosolids by facility operator in responsible charge 10 points       

Disinfection (0 to 10 points maximum) 
No disinfection 0 points       
Chlorination (including chlorine dioxide or chloramines) or ultraviolet 
irradiation 

5 points 5 

Ozonation 10 points       
Effluent Discharge (0 to 10 points maximum) 

No discharge 0 points       
Discharge to surface water receiving streamD-6 0 points       
Mechanical post aerationD-12 2 points       
Land treatment with surface disposal or land treatment with subsurface 
disposal D-10 

4 points       

Direct recycle and reuse  6 points       
Instrumentation (0 to 6 point maximum) 

SCADA or similar instrumentation systems to provide data with no process 
operation 

 
0 points 

 
      

SCADA or similar instrumentation systems to provide data with limited 
process operation 

 
2 points 

 
      

SCADA or similar instrumentation systems to provide data with moderate 
process operation 

 
4 points 

 
      

SCADA or similar instrumentation systems to provide data with extensive or 
total process operation 

 
6 points 

 
6 

Laboratory Control (0 to 15 point maximum) 2 

Bacteriological/Biological Laboratory Control (0 to 5 point maximum) 
Lab work done outside the treatment plant 0 points 0 
Membrane filter procedures 3 points       
Use of fermentation tubes or any dilution method; fecal coliform 
determination 

 
5 points 

 
      

Chemical/Physical Laboratory Control (0 to 10 point maximum) 
Lab work done outside the treatment plant 0 points       
Push-button or visual (colorimetric) methods for simple tests such as pH, 
settleable solids 

 
3 points 

      

Additional procedures such as DO, COD, BOD, gas analysis, titrations, 
solids, volatile content 

 
5 points 

 
      

More advanced determinations such as specific constituents; nutrients, total   



 

Wastewater Treatment Plant Rating Form 7/1/2010      4 

Item Points Your 
System  

oils, phenols 7 points       
Highly sophisticated instrumentation such as atomic absorption, gas 
chromatography 

 
10 points 

 
      

TOTAL POINTS FOR YOUR SYSTEM       
System Classification Key 

 VSWWS**                                                                           Class II          31 to 55 points   
Class I          30 points or less                                            Class III         56 to 75 points 

Class IV          76 points or greater 
YOUR SYSTEM CLASSIFICATION  VSWWS, I,   II,   III,   IV 

(Circle one) 
Footnote 1 The key concept is frequency and/or intensity of deviation or excessive variation from normal or typical 

fluctuations; such deviation can be in terms of strength, toxicity, shock loads, I/I, with points from 0-6. 
Footnote 2 The key concept is to credit laboratory analyses done on-site by plant personnel under the direction of the 

operator in direct responsible charge with points from 0-15. 
**The Very Small Wastewater System Classification is applicable to a system comprised of one of the following wastewater 

treatment processes: aerated lagoon (s); non-aerated lagoon(s); primary treatment; or LSAS. 
 

 
________________________________________________/___________ 

    Signature of Legal Owner or Owner’s Representative  Date 
 
 

Wastewater Treatment Definitions 
 
D-1. Activated Sludge - Wastewater treatment by aeration of suspended organisms followed by secondary clarification, including 

extended aeration, oxidation ditches, Intermittent Cycle Extended Aeration system (ICEAS), and other similar processes.  A 
sequencing batch reactor with the purpose of providing this form of treatment would be rated under this category.  

 
D-2. Biological or chemical/biological advanced waste treatment - The advanced treatment of wastewater for nutrient removal 

including nitrification, denitrification, or phosphorus removal utilizing biological or chemical processes or a combination.  If the 
facility is designed to nitrify based solely on detention time in an extended aeration system, only the points for nitrification by 
designed extended aeration should be given. 

 
D-3. Chemical addition - The addition of a chemical to wastewater at an application point for the purposes of adjusting pH or 

alkalinity, improving solids removal, dechlorinating, removing odors, providing nutrients, or otherwise enhancing treatment, 
excluding chlorination for disinfection of effluent and the addition of enzymes or any process included in the Tertiary 
Chemical/Physical Processes.  The capability to add a chemical at different application points for the same purpose should be 
rated as one application; the capability to add a chemical(s) to dual units should be rated as one application; and the capability to 
add a chemical at different application points for different purposes should be rated as separate applications. 

 
D-4. Chemical/physical advanced treatment following secondary - The use of chemical or physical advanced treatment processes 

following (or in conjunction with) a secondary treatment process. This would include processes such as carbon adsorption, air 
stripping, chemical coagulation, and precipitation, etc. 

 
D-5. Chemical/physical advanced treatment without secondary - The use of chemical or physical advanced treatment processes 

without the use of a secondary treatment process. This would include processes such as carbon adsorption, air stripping, 
chemical coagulation, precipitation, etc. 

 
D-6. Discharge to Receiving Water - Treatment processes present at the facility are designed to achieve NPDES permit limitations 

that have already factored in the sensitivity of the receiving stream. Consequently, no additional points are assigned to rate the 
receiving stream separately from the facility treatment processes.  



 

Wastewater Treatment Plant Rating Form 7/1/2010      5 

 
D-7. Fixed-film reactor - Biofiltration by trickling filters or rotating biological contactors followed by secondary clarification. 
 
D-8. Imhoff tanks (or similar) - Imhoff tanks, septic tanks, spirogester, clarigester, or other single unit for combined sedimentation 

and digestion. 
 
D-9. Land application of biosolids by contractor - The land application or beneficial reuse of biosolids by a contractor outside of 

the control of the operator in direct responsible charge of the wastewater treatment facility. 
 
D-10. Land treatment and disposal (surface or subsurface) - The ultimate treatment and disposal of the effluent onto the surface of 

the ground by rapid infiltration or rotary distributor or by spray irrigation.  Subsurface treatment and disposal would be 
accomplished by infiltration gallery, injection, or gravity or pressurized drain field. 

 
D-11. Mechanical dewatering - The removal of water from sludge by any of the following processes and including the addition of 

polymers in any of the following: vacuum filtration; frame, belt, or plate filter presses; centrifuge; or dissolved air floatation. 
 
D-12. Mechanical post-aeration - The introduction of air into the effluent by mechanical means such as diffused or mechanical 

aeration.  Cascade aeration would not be assigned points. 
 
D-13. Media Filtration - The advanced treatment of wastewater for removal of solids by sand or other media or mixed media 

filtration. 
 
D-14. Solids composting - The biological decomposition process producing carbon dioxide, water, and heat. Typical methods are 

windrow, forced air-static pile, and mechanical. 
 
D--15. Solids stabilization - The processes to oxidize or reduce the organic matter in the sludge to a more stable form.  These processes 

reduce pathogens or reduce the volatile organic chemicals and thereby reduce the potential for odor.  These processes would 
include lime (or similar) treatment and thermal conditioning. Other stabilization processes such as aerobic or anaerobic digestion 
and composting are listed individually. 

 
D-16 Wastewater Treatment Facility. Any physical facility or land area for the purpose of collecting, treating, 

neutralizing or stabilizing pollutants including treatment plants, the necessary intercepting, outfall and outlet sewers, 
pumping stations integral to such plants or sewers, equipment and furnishing thereof and their appurtenances. A 
treatment facility may also be known as a treatment system, waste treatment system, waste treatment facility, or waste 
treatment plant (IDAPA 58.01.16.010). 

 
D-17 Membrane Biological Reactor (MBR) Point Factoring - The points assigned to the basic MBR unit does not include points for 

any additional treatment processes such as phosphorus removal, nitrification, denitrification, land application, rapid infiltration 
basins, lagoons, etc. Points must be assigned separately to each additional treatment process beyond the basic MBR unit. 
Additional treatment processes may vary on a case-by-case basis.  

 
 



 EBSD 2017 WASTEWATER FACILITY PLAN 
 

 

Appendix D: 
Proposed Future Wastewater Collection System Classification 
Worksheet 

 

  



 Collection Classification Worksheet 7/1/2010 

 
IDAHO PUBLIC WASTEWATER 

COLLECTION SYSTEM  
CLASSIFICATION WORKSHEET 

 

Name of System: Ellisport Bay Sewer District                     

Legal Owner of Treatment System:  Ellisport Bay Sewer District                                                                               
System Address:  P.O. Box 455                        
City:  Hope                  State: ID   Zip Code: 83836   

Contact Person: ___Trecy Carpenter_________________   Title:_Chair_____________ 

Business Phone Number: (208)_264-0112_____________   Email:_ebsd.colleen@frontier.com___ 

Collection System Classification Worksheet is (check one): 

  Initial System Rating   System Upgrade    Standard 5 yr Rating 
 
Date of last system classification rating (if applicable) ___________ 
 
Collection System - Design Flow /Actual Flow __113,000 GPD_ /__ _ 

 
Item Points Your System  

System Size (Minimum 3 points) 
Miles of Line 1 point/10 miles or part 1 
Number of Connections =  _________               
(Use Connection Equivalencies)  

1 point /250 or part    4   

Number of Manholes 1 point/150 or part     2  
Lift Stations 1 point/each     14  
Miles of Force Mains 1 point/mile or part    6   

Odor Abatement 
Chemical Feed System 2 points       
Air Entrainment System 2 points       
Bio-filter System 2 points       

Maintenance Management System 
Manual Maintenance Management System 3 points     3  
Manual Mapping System 3 points       
Computerized Maintenance Management System 5 points       
Computerized Mapping System 5 points       
Alarm or SCADA System for Lift Stations 5 points 5 

TOTAL POINTS FOR YOUR SYSTEM 35 
System Classification Key 

VSWWS**                  Class I    0-30 points 
Class II    31-55 points                     Class III    56-75 points               Class IV    76 or greater points 

YOUR SYSTEM CLASSIFICATION  VSWWS, I,   II,   III,   IV (Circle one) 
    **The Very Small Wastewater System Classification is applicable to a system that serves 500 connections with a system size of six points or less. 
  
_____________________________________________/__________ 
Signature of Legal Owner or Owner’s Representative  Date 
Mail form to: Department of Environmental Quality, 1410 N. Hilton, Boise, Idaho 83706, Attn: Adam Bussan 

OFFICE USE ONLY 
DON’T WRITE HERE 

 
System Class _________ 
 
Approved by:  ________  
 
Date:       _________ 



 EBSD 2017 WASTEWATER FACILITY PLAN 
 

 

Appendix E: 
Capacity Analysis of Existing Treatment Plant Based on 
Current Active O&M ERU’s 

 

  



ELLISPORT BAY SEWER DISTRICT - CURRENT & PROJECTED CAPACITY ANALYSIS NOTES:
Proj #: 170087.50

Date: 10/30/2015 TO USE CAPACITY ANALYSIS:
By: JSB INPUT *No other cells require manipulation* 2006-2016

Description: Current Plant Conditions Calculated Value Based on INPUT 1995 FP 2017 FP Per ERU Basis Per ERU Basis 2017 Influent Per ERU Basis Per ERU Basis Land App
Plant Design Design Ave Day* Max Mo Day** Sampling Results***** Ave Day* Max Mo Day** Eff Monitor

No. of ERU's Constituent Units & Capacity*** Values (lbs/day) (lbs/day) (lbs/day) (lbs/day) (mg/L)
# ERU's Existing: 257 as of 10/19/2017 Flow GPD 49,000 / 69,500 - 104 188 26,775 / 48,450 104 188 -

# ERU's to Add: 26 INPUT for analysis Alkalinity (as CaCO3) mg/L - 200.0 0.1739 0.3138 198.00 0.1721 0.3106 -
Total ERU's to Analyze: 283 BOD5 mg/L 150.0 280.0 0.2434 0.4393 130.33 0.1133 0.2045 - *****Average of multiple samples where applicable

Flow to Plant COD mg/L - 552.0 0.4799 0.8660 418.50 0.3638 0.6566 - Land app testing results 8.40 TN, 3.8 TP
Average Daily Flow (GPD): 29,483 2006 - 2016 data TSS mg/L 100.0 250.0 0.2173 0.3922 143.67 0.1249 0.2254 -

Max Month Daily Flow (GPD): 53,204 2006 - 2016 data Ammonia (NH3) mg/L - 36.0 0.0313 0.0565 35.60 0.0310 0.0559 -
Flow to Land App / Lower Storage Lagoon Total N mg/L - 48.2 0.0419 0.0756 47.80 0.0416 0.0750 9.00

Ratio Yearly Irrigation flow to plant influent: 1.10 2006-2016 data ave Nitrate-N mg/L - 0.2 0.0002 0.0003 0.05 0.0000 0.0001 -
Yearly Flow to Irrigation - Ave Day Basis: 11,837,400 gal/yr TKN mg/L 40.0 48.0 0.0417 0.0753 47.80 0.0416 0.0750 -

Yearly Flow to Irrigation - Max Mo Day Basis: 21,361,406 gal/yr Total P mg/L - 6.5 0.0057 0.0102 6.48 0.0056 0.0102 4.00
Growing Season: 184.0 days Ortho-P mg/L - 4.7 0.0041 0.0074 4.65 0.0040 0.0073 -

Lower Storage Lagoon Fill at end of Prev. GS: 10% pH S.U - 7.2 - - 7.16 - - -
Lower Storage Lagoon Fill at beg GS (Ave Day): 7,370,053
Lower Storage Lagoon Fill at beg GS (Max Mo): 12,092,916

No. COMPONENT DESCRIPTION ANALYSIS
INSTALLED 
CAPACITY UNITS NOTES (capacity basis)

1. Lift Station #4 LS pumps - duplex 50 HP vertical flooded suction pumps 
in wetwell/drywell config

AVE DAY TOTAL 
ERU LIMIT

CURRENT GPM over 
day / # starts hr

% OF FULL 
CAPACITY

REMAINING 
CAP. - GPM

REMAINING 
ERU's NOTES

MAX MO TOTAL 
ERU LIMIT

CURRENT GPM over 